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Treatment of UTI in community Review therapy according to culture and sensitivity  (Back to Contents)    

All 

 

 

 

1st line : Nitrofurantoin MR 100mg BD for 3 days in women and 7 days in men 

Alternative options if nitrofurantoin contraindicated: 

Trimethoprim 200mg BD for 3 days in women and 7 days in men (if low risk of resistance) 

Pivmecillinam  400mg STAT then 200mg TDS for 3 days in women and 7 days in men (Do not 

use if penicillin allergic) 

Amoxicillin 500mg TDS for 3 days in women and 7 days in men (only if organism susceptible) 

Fosfomycin (if high risk of resistance/microbiology advice): 3g for one dose in women.  3g for 

one dose followed by a second 3g dose after 3 days in men (unlicensed). 

 

Use nitrofurantoin first line if 

GFR >45ml/min; if GFR 30-45, 

only use if resistance and no 

alternative 

Men: investigate further for 

underlying pathology 

Pregnancy 1st line : Nitrofurantoin MR  100mg BD (avoid 3rd trimester or if G6PD deficient) or   Amoxicillin 

500mg TDS for 7 days (if MSU culture shows susceptibility) 

2nd line: Trimethoprim 200mg BD (off label , unlicensed, avoid 1st trimester) for 7 days. Avoid in 

the 1st trimester. 

3rd line: Cefalexin 500mg BD for 7 days 

Penicillin allergy: please seek 

microbiology advice.                                    

  Acute uncomplicated UTI in adult asymptomatic women < 65 (non-pregnant)   Women and Men > 65 years old    Management of Pregnant Women 

 

  

 

 

 

 

 

  ASSESS SYMPTOMS 

 Severe or ≥ 3 typical UTI 

symptoms 

*dysuria; urgency; 

frequency; polyuria; 

suprapubic tenderness; 

haematuria* 

 

AND 

No vaginal 

discharge or 

irritation [if present 

need to explore 

other diagnoses e.g. 

STI, vulvovaginitis 

(due to candida)] 

No dipstick/culture 

needed 

Empirical antibiotic  

Immediate/48hr delayed 

script (start antibiotic if 

no improvement after 

48hr) 

Mild or ≤ 2 symptoms 

of UTI (*) 

 

Do dipstick test if cloudy 

urine (to guide treatment) 

 

 ASSESS SYMPTOMS  

Note: If urine is not 

cloudy (& mild or ≤ 2 

symptoms) 

 Do NOT treat (91% -ve 

culture) 

 

 Nitrite 

Positive 

nitrite and 

positive blood 

/leucocyte 

 

Nitrite, 

leucocytes 

and blood all 

negative 76% 

NPV 

 

Negative nitrite 

Positive 

leucocytye 

 

Negative nitrite 

& leucocyte 

Positive blood or 

protein 

 
Probable UTI 

[92% PPV] 

 

UTI unlikely 

Consider 

other 

diagnosis i.e. 

urethral 

syndrome 

 

UTI / other diagnosis 

equally likely 

 

UTI unlikely  

 

Treat with first 

line antibiotics 

Immediate or 48 

hr delayed script 

(start antibiotic if 

no improvement 

after 48hr) 

 

Reassure and 

give advice on 

management 

of symptoms 

 

Treat if severe symptoms or 

consider 48 hr delayed 

antibiotic prescription and 

send urine for culture 

Investigate other potential 

causes in women who remain 

symptomatic after a single 

course of treatment 

 

Consider 

other 

diagnosis 

Reassure  

patient and 

treat 

symptoms 

 

Are there any symptoms suggestive  of 

non-urinary infection? e.g. 

GI/Resp/Skin and soft tissue 

 

Explore alternative 

diagnoses and 

manage following 

local antibiotic 

policy 

 
UTI 

Urine catheter insitu:-   

Does patient / resident have one or more of following 

symptoms? Rigors, Flank tenderness, new onset confusion 

(ensure catheter not blocked) 

 No urine catheter:- 

Does patient/resident have ≥2 of following symptoms? 

urgency, frequency, urine incontinence, rigors, flank or 

suprapubic pain, frank haematuria, new onset of 

worsening confusion 

 

If none of the above 

symptoms 

UTI unlikely 

but 

continue to 

monitor 

symptoms 

If above symptoms present, UTI 

likely 

DO NOT use dipstick test in diagnosis of UTI in 

older people with or without urine catheter 

Obtain a sample for urine culture  

Treat with first line antibiotics: 

Immediate or 48 hr delayed script (start antibiotic 

if no improvement after 48hr) 

Consider changing catheter if placed > 7days 

before/when starting antibiotic treatment 

Seek advise from microbiology (if previous ESBL 

resistance in urine and choice of antibiotic is 

limited) 

Pregnant women in 1st 

antenatal visit 

Send urine for culture 

Do not use dipstick test 

to screen for bacterial 

UTI at 1st or subsequent 

visits 

 

Culture positive 

Yes 

Women who do not 

have bacteriuria in 

the 1st trimester do 

not require a 2nd 

sample 

No 

Confirm the presence of bacteriuria in 1
st

 urine 

with a 2
nd

 urine culture 

Treat asymptomatic bacteriuria in pregnancy 

with antibiotic 

A urine culture should be done 7 days after 

completion of antibiotic to check for clearance 

Repeat urine culture at each antenatal visit until 

delivery 

Symptomatic UTI in pregnant women  

Send urine for culture 

Treat (local antibiotic policy) 

A urine culture should be done 7 days after 

completion of treatment to test for clearance 

Do not send urine for culture in asymptomatic elderly with positive dipsticks 

Do not treat asymptomatic bacteriuria in the elderly (>65) it is very common. It is 

not related to ↑ morbidity / mortality. 

Recurrent investigation with urine culture and treatment of asymptomatic bacteriuria will select for 

resistant bacteria , increase side -effects and medicalise the condition. 

 

Community multi-resistant Escherichia coli with extended spectrum beta-lactmase (ESBL) enzymes are increasing. Prudent use of 

antimicrobials is imperative as asymptomatic bacteriuria is typically benign in the elderly. Antimicrobials should not be prescribed 

without clinical signs of UTI  


